KSU Tarim ve Doga Derg 21(1):81-87, 2018
KSU J. Agric Nat 21(1):81-87, 2018

The Effect of Limited Ammonium Variations on Biological Nitrogen Removal Process

Serdar GOCER'Y, Dilek AYMAN!"/| Kevser CIRIK"

1Kahramanmarasg Siit¢ii Imam Universitesi, Mithendislik Mimarhk Fakiiltesi, Cevre Mithendisligi Boliimii, Kahramanmaras, Tirkiye

D4 keirik@ksu.edu.tr

ABSTRACT

The aim of this study was to investigate the effect of varying limited
ammonium concentrations on the heterotrophic denitrification
process responsible for biological nitrogen removal. The system
performance was evaluated with gradually decreasing ammonium-
nitrogen concentrations from 20 mgNH N Llto inexistent
ammonium inlet at 100 mgNOs L1. Results of this study indicated
[...]
the operation period are shown in Figure2.

In the first two periods, influent ammonium-nitrogen
concentration was 20+3 and 10+1 mgLl. The percent
ammonium-nitrogen removals was 54% and 35% at the
end of the cycle time of 3 hour, corresponding to 9.2 and
6.5mgL! effluent NH4*-N concentrations in period I
and II, respectively (Figure 2A). These results
indicated that ammonium could not be completely
consumed by microorganisms responsible for
denitrification in these operational conditions.
However, nitrate was almost completely consumed in
both periods, corresponding to about 3.5mgL! effluent
nitrate concentration (Figure 2B). The nitrite
formation occurred at the beginning of the reaction
time indicating nitrate reduction took place.
Afterwards, the amount of formed nitrite decreased
sharply because microorganisms used nitrite as
electron acceptors after nitrate consumed quickly in
the system. Effluent nitrite concentration was not
changed by decreasing ammonium-nitrogen
concentration from 20 to 10 mgL! and reached about 3
mgNOsLat the end of the cycle time (Figure 2C). In
the period III, influent ammonium-nitrogen
concentration was decreased stepwise to 5 mg L't and
it can be seen in Figure 2A that ammonium was never
observed in the effluent liquid samples of SBR as of the
first ten minutes of the reaction time.



KSU Tarim ve Doga Derg 21(1):81-87, 2018

Arastirma Makalesi/Research Article

Additionally, nitrite accumulation was not observed
and the available nitrate in the system was wholly
consumed at the end of 15-minute reaction time under
this operational condition, indicating complete
denitrification. In the last working period, nitrate was
used only as both electron acceptor and nitrogen source
required for microbiological growth of denitrifying
bacteria. Nitrate removal efficiency of 96.5% was
obtained at the end of the reaction time of 3h (Figure
2B). The approximate nitrite accumulation of 4
mgNO2 L1 was observed as a results of activity of
denitrification microorganisms in anoxic environments
(Figure 20).

Ammonium and nitrate conversion rates were also
determined for the four operational conditions tested
in Figure 3A and 3B, respectively. Thereby,
ammonium and nitrate measurements were used to
define amount of ammonium-nitrogen or nitrate-
nitrogen oxidized by one gram of mixed liquor
suspended solid per minute and it was determined how
the ammonia oxidation rate of the cultures changed.
Figure 3 illustrates the changing ammonium and
nitrate conversion rates under each of the operational
conditions.

The ammonium and nitrate consumption rates of the
cultures increased stepwise as the influent ammonium

limited. The maximum ammonium consumption rate
were attained with influent ammonium-nitrogen of 5
mg L1, being 18.4 mg NH4*-N gMLSS! h'l. Nitrate
consumption rate had a tendency to increase with the
limitation of influent ammonia, and the nitrate
consumption rate reached maximum level at
operational condition which ammonium is not present
since nitrate was used as electron acceptor and sole
nitrogen source required for microbiological growth,
corresponding to 85.4 mg NOs-N gMLSSthl. Panthi
and Wareham (2008) studied the effect of different
arsenite  concentrations on  performance  of
denitrification process using volatile fatty acids as an
external carbon source. The maximum specific
denitrification rate of 14.16 mg NOs-NgVSSth (0.34
g NO3-NgVSS1d1!) was achieved at the constant
carbon-to-nitrogen ratio of 3.0 and total cycle time of
4h in SBR without arsenite, corresponding to 6 times
lower consumption rate compared to our study results.
According to our study, the operational condition
containing influent ammonium-nitrogen of 5 mg L
(period III) was found optimum for denitrification
process when both the effluent nitrogen contaminants
(Figure 2) and the ammonium/nitrate conversion rates
(Figure 3) were taken into consideration.

25

[o0]
o

Q rLQ NN %Q'\QQ:\Q/Q'\be\"bQ\%Q
Reaction time (minute)

120
= B
()]
£
[
S
IS
=
[«b]
(&)
[
o
(&)
'O“" 20
=

Q q/Q O O Q)Q\,QQ\(LQ'\P‘Q'\?)Q\?)Q
Reaction time (minute)

- . TO
> Al D 70| c
£ 20 =
o ;E/GO*
= =
8 15 - =
£ g
£ 10 Q. 3
o O O ) o S
Z s B
< \ J
I = 0
=Z o0

Q

q/Q O O %Q\,QQ'\(LQ\P*Q'\@Q\,%Q
Reaction time (minute)

—@®—— Period |

O Period 11
——-w——— Period Il
— A —-  Period IV

Figure 2. The profile of varying nitrogen forms

84



KSU Tarim ve Doga Derg 21(1):81-87, 2018 Aragtirma Makalesi/Research Article

20 100

£ 5 |7 Al gs s B

= = f S 3 80 -

g 51 sS |7

s 4 E=2R77] A

g = 2 60 4 |

= 1S = h

@D = = |

£ =10 + 2 = y

o = s =

< . 8 & 40 -

= < = o

s« = 5 . =

T = o > 20 A

= £ = £

0 @D\ 2> A A A 0 - - N 7
ANY D O L P \'QQ '\,'.LQ '\P‘Q ,\'(‘OQ \’%Q ANY [N IS IS BCINY \'QQ '\,'.LQ '\P‘Q ,\'COQ \’%Q
Reaction time (minute) Reaction time (minute)

—@&®—— Period |
e O Period 11
——-w—- Period Il
— A= Period IV

Figure 3. The profile of ammonium (A) and nitrate (B) consumption rates

increase in denitrification efficiency at the first 30
minute of total reaction times in the period III,

DOC and pH profiles

In this study, acetate was used as the electron donor

and carbon source for conventional denitrification
process and acetate consumption was assessed by the
DOC profile. Figure 4A shows the DOC removal

corresponding to 40% removal efficiency (Figure 2 and
4A). The increase in DOC concentration during the
remaining reaction time can be explained by
endogenous respiration of microbial due to the absence

performance of the SBR under varying influent
ammonium concentrations. The influent DOC
concentration was kept constant at 240 mgDOC L1
during all study periods. In the first two periods, DOC
removal yields reached about 15% at the end of the
cycle time. The consumed carbon amount as a result of
heterotrophic denitrification process was higher than
stoichiometric value (24.2 mgDOC L), corresponding
to about 36 mgDOCL! of carbon amount consumed
because fraction of substrate was used toward cell
growth and maintenance energy. Maximum DOC
removal efficiency was observed parallel to the

of nitrogen in the system (Figure 2 and 4A).
Afterwards, SBR was operated with ammonium
absence condition in the last period and DOC
formation was observed after the first ten minutes of
reaction time. This result can be explain that most of
the available nitrate in the system was used for
microbial growth and operating conditions containing
limited nutrients formed by nitrate depletion at the
end of the first twenty minute reaction period caused
the formation of an endogenous phase for
microorganisms.

260 8,8
T 250
=3 8,7
£ 240
S 230 8,6
= T
E 220 <%
O 8,5
2 210
3 [
(&) 200 8,4 7\\[
o v
A 190
e N R T I ST
OO O QD ,\QQ ,\qp ,\b‘Q ,\CQQ \‘cbg P> D Q0 WA AD AR
Reaction time (minute) Reaction time (minute)
—@—— Period |
O Period 11
——-w—- Period Il
AN Period IV

Figure 4. The profiles of varying DOC (A) and pH (B)

85



KSU Tarim ve Doga Derg 21(1):81-87, 2018

Arastirma Makalesi/Research Article

The pH was uncontrolled during reactor operation to
observe the pH variations through biochemical
reactions. The denitrification process, which 1is
reduction of nitrate to nitrogen gas, is known to raise
alkalinity thereby rising reactor pH. Hence, reduction
of nitrate into nitrite is the main reaction responsible
for the increase in pH level as was observed by other
authors (Zhao et al., 2011). pH profile also showed
almost similar behavior to total nitrogen removal
profile and pH level of the reactor had a tendency to
increase through reaction time (Figure 4B). However,
a decrease in the pH profile was observed towards the
end of the reaction in the period III indicating that
denitrification was completed before reaction time
ended and endogenous respiration started. At the
ammonium-free conditions where nitrate was used for
denitrification and microbial growth, pH remained at
the lowest level as observed in DOC profile.

CONCLUSIONS

In this study, the effect of influent ammonium-
nitrogen concentration on heterotrophic denitrification
was investigated in the sequencing batch reactor. The
high ammonium levels adversely affected the total
nitrogen removal efficiency and incomplete ammonium
consumption was occurred. The influent ammonium
limitation in the SBR resulted in increasing NH4*-N
and NOs-N consumption rates, corresponding to 18.4
mg NH4*-N gMLSS'h'! and 85.4 mg NO3-N gMLSS1h-
I maximum consumption rates. However, an increase
in the effluent DOC concentration was observed at the
ammonium-free conditions due to endogenous
respiration arising from the absence of nitrogen.
Additionally, the pH change was observed and the pH
level increased during the reaction due to alkalinity
formation and hydroxyl ion production resulted from
the denitrification process. The results showed that
influent ammonium played an important role on
denitrification performance in the SBR and the
influent ammonium concentration of 5 mgL! was
found a favorable level for denitrification process.

REFERENCES

Arahman N, Mulyati S, Lubis MR, Takagi R, Matsuyama
H 2017. Removal performance of NOs~ ion from
groundwater by electrodialysis. In B. Kristiawan, M.
Anwar, A. T., Wijayanta, S. Hadi, D. Danardono, D.
Ariawan (Eds.), AIP Conference Proceedings (Vol.
1788, No. 1, p:030090). ATP Publishing.

Burger M, Jackson LE 2003. Microbial immobilization of
ammonium and nitrate in relation to ammonification
and nitrification rates in organic and conventional
cropping systems. Soil Biology and Biochemistry,
35(1): 29-36.

Burgin AJ, Hamilton SK 2007. Have we overemphasized
the role of denitrification in aquatic ecosystems? A

86

review of nitrate removal pathways. Frontiers in
Ecology and the Environment, 5(2): 89-96.

Cai T, Park SY, Li Y 2013. Nutrient recovery from
wastewater streams by microalgae: Status and
prospects. Renew. Sustain Energy. Rev, 19: 360-369.

Chu LB,Wang JL 2013. Denitrification performance and
biofilm characteristics using biodegradable polymers
PCL as carriers and carbon source. Chemosphere 91
(9):1310-1316.

Dabkowski B 2008. Applying oxidation reduction
potential sensors in Dbiological nutrient removal
systems. ©Hach Company.

Elazzouzi M, Haboubi K, Elyoubi MS 2017.
Electrocoagulation flocculation as a low-cost process
for pollutants removal from urban
wastewater. Chemical Engineering Research and
Design, 117: 614-626.

Ge S, Peng Y, Wang S, Lu C, Cao X, Zhu Y 2012. Nitrite
accumulation under constant temperature in anoxic
denitrification process: the effects of carbon sources
and COD/NOs-N. Bioresource technology, 114:137-
143.

Ghafari, S., Hasan, M., Aroua, M.K., 2008. Bio-
electrochemical removal of nitrate from water and
wastewater - a review. Bioresour. Technol. 99 (10),
3965-3974.

Hou M, Tang Y, Xu J, Pu Y, Lin A, Zhang L, Xiong J,
Yang XJ, Wan P 2015. Nitrate reduction in water by
aluminum—iron alloy particles catalyzed by copper
dJ. Environ. Chem. Eng., 3: 2401-2407

Karanasios KA, Vasiliadou IA, Pavlou S, Vayenas DV
2010. Hydrogenotrophic denitrification of potable
water: a review. J. Hazard. Mat. 180: (1-3), 20-37.

Liu H, Jiang W, Wan D, Qu J 2009. Study of a combined
heterotrophic and sulfur autotrophic denitrification
technology for removal of nitrate in water. Journal of
Hazardous Materials, 169(1): 23-28.

Lv J, Feng J, Liu Q, Xie S 2017. Microalgal Cultivation
in Secondary Effluent: Recent Developments and
Future Work.International Journal of Molecular
Sciences,18(1): 79.

Machado VC 2011. Retrofitting analysis for improving
benefits of A/O WWTPs considering process control
aspects, Departament D’enginyeria Quimica Escola
D’enginyeria, PhD Thesis:149s.

Modin O, Fukushi K, Nakajima F, Yamamoto K 2010.
Nitrate removal and biofilm characteristics in
methanotrophic membrane biofilm reactors with
various gas supply regimes. Water Research,44:85—
96.

Modin O, Fukushi K, Yamamoto K 2007. Denitrification
with methane as external carbon source. Water
Research,41:2726-2738.

Ovez B 2006. Batch biological denitrification using
Arundo donax, Glycyrrhiza glabra, and Gracilaria
verrucosa as carbon source. Process Biochem. 41 (6):
1289-1295.



KSU Tarim ve Doga Derg 21(1):81-87, 2018

Arastirma Makalesi/Research Article

Panthi SR , Wareham DG 2008. The effect of arsenite on
denitrification using volatile fatty acids (VFAs) as a
carbon source.Journal of Environmental Science and
Health, Part A,43(10):1192-1197.

Schipper LA, Robertson WD, Gold AdJ, Jaynes DB,
Cameron SC, 2010. Denitrifying bioreactors-an
approach for reducing nitrate loads to receiving
waters. Ecol. Eng. 36 (11):1532—1543.

Van Rijn JY, Tal Schreier HJ 2006. Denitrification in
recirculating systems: theory and applications.
Aquac. Eng. 34 (3):364-376.

Wang J, Chu L 2016. Biological nitrate removal from
water and wastewater by solid-phase denitrification
process. Biotechnology advances, 34(6): 1103-1112.

87

Wang JL, Kang J 2005. The characteristics of anaerobic
ammonium oxidation (ANAMMOX) by granular
sludge from an EGSB reactor. Process Biochem. 40
(5): 1973-1978.

Wang JL, Yang N 2004. Partial nitrification under
limited dissolved oxygen conditions. Process Biochem.
39 (10): 1223-1229.

Xud,PuY, Qi W, K Yang, XJ, Tang Y, Wan P, Fisher A
2017. Chemical removal of nitrate from water by
aluminum-iron alloys. Chemosphere, 166: 197-202.

Zhao Y, Feng C, Wang Q, Yang Y, Zhang Z, Sugiura N
2011. Nitrate removal from groundwater by
cooperating  heterotrophic with autotrophic
denitrification in a biofilm—electrode reactor. Journal
of hazardous materials, 192(3): 1033-1039.



